saranas. FCC RF Test Report Report No. : FR483017A

<TX Beamforming mode>

DTS Bandwidth

Test Result
TestMode Antenna | Freq(MHz) D;—JH?N FL[MHZz] FH[MHZz] LimitfMHz] | Verdict

Antl 2412 19.00 2402.52 2421.52 0.5 PASS
Ant2 2412 19.12 2402.44 2421.56 0.5 PASS
Ant3 2412 17.96 2402.56 2420.52 0.5 PASS
Ant4 2412 19.08 2402.44 2421.52 0.5 PASS
Antl 2417 19.08 2407.48 2426.56 0.5 PASS
Ant2 2417 19.04 2407.52 2426.56 0.5 PASS
Ant3 2417 19.04 2407.52 2426.56 0.5 PASS
Ant4 2417 19.12 2407.44 2426.56 0.5 PASS
Antl 2422 18.92 2412.52 2431.44 0.5 PASS
Ant2 2422 19.04 2412.48 2431.52 0.5 PASS
Ant3 2422 19.08 2412.44 2431.52 0.5 PASS
Ant4 2422 19.04 2412.48 2431.52 0.5 PASS
Antl 2437 19.08 2427.48 2446.56 0.5 PASS
Ant2 2437 19.08 2427.48 2446.56 0.5 PASS

11AX20MIMO
Ant3 2437 19.00 2427.44 2446.44 0.5 PASS
Ant4 2437 18.84 2427.44 2446.28 0.5 PASS
Antl 2452 19.08 2442 .44 2461.52 0.5 PASS
Ant2 2452 19.04 244252 2461.56 0.5 PASS
Ant3 2452 19.04 244252 2461.56 0.5 PASS
Ant4 2452 19.08 2442 .44 2461.52 0.5 PASS
Antl 2457 19.04 2447.52 2466.56 0.5 PASS
Ant2 2457 19.04 2447.44 2466.48 0.5 PASS
Ant3 2457 19.12 2447.44 2466.56 0.5 PASS
Ant4 2457 19.04 2447.52 2466.56 0.5 PASS
Antl 2462 19.04 2452.48 2471.52 0.5 PASS
Ant2 2462 19.04 2452.48 2471.52 0.5 PASS
Ant3 2462 19.08 2452.48 2471.56 0.5 PASS
Ant4 2462 19.08 2452.48 2471.56 0.5 PASS
Antl 2422 38.08 2403.04 2441.12 0.5 PASS
Ant2 2422 38.56 2402.56 2441.12 0.5 PASS

11AX40MIMO Ant3 2422 38.56 2402.56 2441.12 0.5 PASS
Ant4 2422 36.64 2404.48 2441.12 0.5 PASS
Antl 2437 38.16 2417.96 2456.12 0.5 PASS
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Ant2 2437 38.16 2417.96 2456.12 0.5 PASS
Ant3 2437 38.24 2417.88 2456.12 0.5 PASS
Ant4 2437 38.16 2417.96 2456.12 0.5 PASS
Antl 2452 38.24 2432.88 2471.12 0.5 PASS
Ant2 2452 38.16 2432.96 2471.12 0.5 PASS
Ant3 2452 38.08 2432.96 2471.04 0.5 PASS
Ant4 2452 38.40 2432.72 2471.12 0.5 PASS
Antl 2412 19.12 2402.48 2421.60 0.5 PASS
Ant2 2412 18.92 2402.60 2421.52 0.5 PASS
Ant3 2412 19.00 2402.52 2421.52 0.5 PASS
Ant4 2412 19.00 2402.64 2421.64 0.5 PASS
Antl 2417 19.12 2407.44 2426.56 0.5 PASS
Ant2 2417 19.08 2407.44 2426.52 0.5 PASS
Ant3 2417 19.16 2407.44 2426.60 0.5 PASS
Ant4 2417 19.20 2407.44 2426.64 0.5 PASS
Antl 2422 18.84 2412.60 2431.44 0.5 PASS
Ant2 2422 19.04 2412.44 2431.48 0.5 PASS
Ant3 2422 19.00 2412.52 2431.52 0.5 PASS
Ant4 2422 18.84 2412.64 2431.48 0.5 PASS
Antl 2437 18.92 2427.48 2446.40 0.5 PASS
Ant2 2437 19.04 2427.48 2446.52 0.5 PASS
11BE20MIMO
Ant3 2437 19.00 2427.56 2446.56 0.5 PASS
Ant4 2437 18.80 2427.68 2446.48 0.5 PASS
Antl 2452 19.20 2442 .36 2461.56 0.5 PASS
Ant2 2452 19.00 244252 2461.52 0.5 PASS
Ant3 2452 19.12 244252 2461.64 0.5 PASS
Ant4 2452 19.12 2442 .48 2461.60 0.5 PASS
Antl 2457 19.00 2447.52 2466.52 0.5 PASS
Ant2 2457 19.00 2447.48 2466.48 0.5 PASS
Ant3 2457 19.04 2447.48 2466.52 0.5 PASS
Ant4 2457 18.96 2447.56 2466.52 0.5 PASS
Antl 2462 18.92 2452.52 2471.44 0.5 PASS
Ant2 2462 18.92 2452.52 2471.44 0.5 PASS
Ant3 2462 18.96 2452.48 2471.44 0.5 PASS
Ant4 2462 18.80 2452.72 2471.52 0.5 PASS
Antl 2422 38.56 2402.56 2441.12 0.5 PASS
Ant2 2422 38.48 2402.64 2441.12 0.5 PASS
Ant3 2422 38.24 2402.96 2441.20 0.5 PASS
11BE40OMIMO
Ant4 2422 37.68 2403.52 2441.20 0.5 PASS
Antl 2437 38.16 2417.96 2456.12 0.5 PASS
Ant2 2437 38.16 2417.96 2456.12 0.5 PASS
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Ant3 2437 38.08 2418.04 2456.12 0.5 PASS
Ant4 2437 37.84 2418.28 2456.12 0.5 PASS
Antl 2452 38.24 2432.88 2471.12 0.5 PASS
Ant2 2452 38.16 2432.96 2471.12 0.5 PASS
Ant3 2452 38.24 2432.88 2471.12 0.5 PASS
Ant4 2452 38.16 2432.96 2471.12 0.5 PASS
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Occupied Channel Bandwidth

Test Result
TestM
s Antenna Freq(MHz) | OCB [MHZz] FL[MHz] FH[MHZz] Limit{MHz] Verdict
Antl 2412 19.341 2402.3696 2421.7103
Ant2 2412 19.261 2402.3696 2421.6304
Ant3 2412 19.021 2402.4096 2421.4306
Ant4 2412 19.061 2402.4096 2421.4705
Antl 2417 19.341 2407.3696 2426.7103
Ant2 2417 19.381 2407.4096 2426.7902
Ant3 2417 19.381 2407.3696 2426.7502
Ant4 2417 19.381 2407.2897 2426.6703
Antl 2422 19.301 2412.3696 2431.6703
Ant2 2422 19.381 2412.3696 2431.7502
Ant3 2422 19.421 2412.2897 2431.7103
Ant4 2422 19.301 2412.3696 2431.6703
Antl 2437 19.341 2427.3696 2446.7103
11AX20MIM Ant2 2437 19.341 2427.3696 2446.7103
O] Ant3 2437 19.221 2427.3696 2446.5904
Ant4 2437 19.301 2427.2498 2446.5504
Antl 2452 19.301 2442.3297 2461.6304
Ant2 2452 19.381 2442.3696 2461.7502
Ant3 2452 19.421 2442.3297 2461.7502
Ant4 2452 19.261 2442.3297 2461.5904
Antl 2457 19.301 2447.3696 2466.6703
Ant2 2457 19.261 2447.3696 2466.6304
Ant3 2457 19.301 2447.3297 2466.6304
Ant4 2457 19.301 2447.4496 2466.7502
Antl 2462 19.221 2452.3696 2471.5904
Ant2 2462 19.261 2452.3297 2471.5904
Ant3 2462 19.261 2452.3297 2471.5904
Ant4 2462 19.261 2452.4096 2471.6703
Antl 2422 38.282 2402.8991 2441.1808
Ant2 2422 38.521 2402.7393 2441.2607
Ant3 2422 38.601 2402.7393 2441.3407
11AX40MIM
Ant4 2422 38.122 2403.2188 2441.3407
© Antl 2437 38.442 2417.8991 2456.3407
Ant2 2437 38.442 2417.8192 2456.2607
Ant3 2437 38.442 2417.7393 2456.1808
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Ant4 2437 38.521 2417.7393 2456.2607
Antl 2452 38.202 2432.8991 2471.1009
Ant2 2452 38.282 2432.8192 2471.1009
Ant3 2452 38.601 2432.4995 2471.1009
Ant4 2452 38.761 2432.4196 2471.1808
Antl 2412 19.301 2402.3696 2421.6703
Ant2 2412 19.301 2402.3696 2421.6703
Ant3 2412 19.301 2402.4496 2421.7502
Ant4 2412 19.341 2402.4496 2421.7902
Antl 2417 19.341 2407.3696 2426.7103
Ant2 2417 19.421 2407.2498 2426.6703
Ant3 2417 19.381 2407.3297 2426.7103
Ant4 2417 19.461 2407.4096 2426.8701
Antl 2422 19.341 2412.3696 2431.7103
Ant2 2422 19.421 2412.2498 2431.6703
Ant3 2422 19.341 2412.3297 2431.6703
Ant4 2422 19.341 2412.3297 2431.6703
Antl 2437 19.381 2427.2498 2446.6304
11BE20MI Ant2 2437 19.421 2427.2498 2446.6703
MO Ant3 2437 19.421 2427.3297 2446.7502
Ant4 2437 19.301 2427.3696 2446.6703
Antl 2452 19.301 2442.2498 2461.5504
Ant2 2452 19.381 2442.2897 2461.6703
Ant3 2452 19.301 2442.4096 2461.7103
Ant4 2452 19.381 2442.3297 2461.7103
Antl 2457 19.381 2447.2897 2466.6703
Ant2 2457 19.301 2447.3297 2466.6304
Ant3 2457 19.341 2447.3696 2466.7103
Ant4 2457 19.261 2447.4096 2466.6703
Antl 2462 19.301 2452.3696 2471.6703
Ant2 2462 19.301 2452.3297 2471.6304
Ant3 2462 19.381 2452.2498 2471.6304
Ant4 2462 19.261 2452.4096 2471.6703
Antl 2422 38.362 2402.8991 2441.2607
Ant2 2422 38.442 2402.7393 2441.1808
Ant3 2422 38.282 2402.9790 2441.2607
11BE40OMIM Ant4 2422 38.282 2403.1389 2441.4206
O] Antl 2437 38.362 2417.8991 2456.2607
Ant2 2437 38.521 2417.7393 2456.2607
Ant3 2437 38.442 2417.8192 2456.2607
Ant4 2437 38.362 2417.9790 2456.3407
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Antl 2452 38.442 2432.5794 2471.0210
Ant2 2452 38.122 2432.8192 2470.9411
Ant3 2452 38.442 2432.7393 2471.1808
Ant4 2452 38.362 2432.8192 2471.1808
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Test Graphs
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